@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29RRMNF290M Rev A

INSTALLATION OF R-290M REAR MOUNTING KIT
2022-PRESENT NISSAN FRONTIER (MEXICO SPEC)

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Beware of all pinch points on the railgear and keep all parts of the body clear.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Railway Company rules governing rail travel must always be observed.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating (GAWR), or the wheel or tire load ratings are exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29RRMNF290M Rev A

[lNSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware
required for this installation is listed in Table 1.

Table 1: Rear Mounting Kit Installation Parts

Part Number Description Qry
R-31390D Rear Mounting Bracket, Drivers Side 1
R-31390P Rear Mounting Bracket, Passengers Side 1
R-31316 Support Gusset 2
R-31323 Washer, Square 2

R-2960 Railgear Mounting Shim - 1/2” Thick 4
R-2960A Railgear Mounting Shim - 1” Thick 2
R-2631 Railgear Mounting Shim - 2” Thick 2
5/8" UNC Gr.8 Bolt X 4.50" 6

5/8" Type- A Flat Washer Gr.8 12

5/8" UNC GR.8 Nylock Nut 6

1/2" UNC Gr.8 Bolt X 1.50" 2

1/2" Type- A Flat Washer Gr.8 4

1/2" UNC GR.8 Nylock Nut 2

R-990KIT-482 " I3/4"UNC Gr.8 Bolt X 2.75" 4
3/4" UNC Gr.8 Bolt X 3.25" 4

3/4" UNC Gr.8 Bolt X 4.00" 4

3/4" UNC Gr.8 Bolt X 4.50" 4

3/4" Type- A Flat Washer Gr.8 8

3/4" UNC GR.8 Nylock Nut 4

Remove the original spare tire and spare tire heat shield from under the bed if so
equipped. This will not be re-installed.

Remove the rear bumper.

Removal of bed should allow for an easier installation but is not required.

Remove the tow hitch from the rear of the frame if necessary.

Place mounting bracket against the inside of the frame rails as shown. Brackets will
need to be drilled to line up with existing holes in the frame. Brackets must be in-line

with each other and positioned at the same location on both sides of the frame to
ensure no issues with the function of the railgear.

. Once holes are marked, remove brackets and drill. At this time, it can be determined

if a frame spacer would need to be fabricated to ensure the rear frame does not crush
when torquing mounting hardware.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29RRMNF290M Rev A

7. Install the 5/8” x 4 1/2" bolts in bracket and frame along with frame spacers if
fabricated. Ensure bracket is parallel with the ground and torque per spec.

8. Repeat process for remaining mounting bracket.
9. Once brackets are mounted, take the R-31316 (Support Gusset) and place it in a
suitable location such that it sits flat against the mounting bracket and bottom of the

frame and is free of interference.

10. If no existing holes can be utilized in the frame, mark in the center of the frame using
the slot as a guide and drill a 17/32” hole or equivalent.

11. Remove paint from the mounting bracket to get a proper weld between the support
gusset and mounting bracket.

12. With hole drilled, use the supplied 1/2" hardware to mount support gusset. Make sure
the gusset sits tight up against the mounting bracket and bottom of frame.

13. Weld support gusset to the mounting bracket using 1/4" fillet welds on the inside and
outside of both gusset supports.

14. Repeat process for other side.

15. The exhaust will need to be modified to allow the railgear to function properly. Any
modifications must comply with the Manufacturer’s Vehicle Regulations.

16. Re-install the tow hitch if applicable.

17. Ensure the mounting brackets are tight to the inside of the frame and are aligned with
each other.

18. Remount the bumper, if additional spacers/brackets are needed to allow the gear to
function properly, fabricate such that the bumper mounts in the original location.

19. The supplied railgear mounting shims are to be used as required when mounting the
railgear to the rear mounting brackets.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



MIO-M29RRMNF290M Rev A

G&B Specialties, Inc.

@ Wabtec Components LLC.

) 140 SMY 01
# WHOINDD 0L 50730 1Y

Y | oEzANMEHEZIN-HIE
e

A8 5] HIFMN [
SLIAYE DINW W3 (&
HIILNOYL NYSSIN
23S DDIXIN R
ONIENLIYANNYIN - DNIMIINIONT - NOIS3T

L6975 1015 kv LiBS S NYATLE NI HOUREEE
S LDNE0 Oy o LT 00 0 3 L AN

"ONI SAILTVIO3dS 9 %

K

? dAT_|WIS| teeerc) 035¥3 190 ¥ NOISIAgH] ¥
N33 [oandav] A8 | 3 SITNYHO 40 NOILd M D53 A3

"NOLLYTIVISNI ¥3dOud

404 TYNNVI NI SNOLLDZUIA MOTIO4 35Y31d "ONLLNMON 404 ¥
S310H Q3 TIIHG-3dd HLIM 3WOD LON 00 SLIXIVHE ONLLNNOW :3LON ° 7 L_/.. @

WS|dWNridnr

N

(a3dInday 41)
LNNOW @38 3HL ¥3aNn
Jwved NI TI0H Y30V

¥IA0D OL @3N HIHSWIA

JUYMOYYH YO 28t LTH066-H 3ONTH34TY

Fa A2 YIOTAN X3H 8 49 ,2/1 'LNN| 22-050-9T€066
¥ AJZ LY H MOYYN 2/ "HIHSYM| Z00-050-009066
AfZ YD XIH 8 U0 2T TX /T 'MIUDS| Z7-051-474066
AfZ YOOAN X3H 8 89 ,8/5 "LNN| zZ-290-91£066
AMZ 11 MOYHYN ,8/S "HIHSYM| 200-290-009066
AZdYDX3AH 84D /T ¥ X .8/S 'MIHDS| ZZ-05t-6TL066

TUYNOS ‘WIHSYM|  EZEIEd

1404ddNS ‘1355N5|  9TETEN

HYAY YALLNOYS 50 'ASSY Li¥d]  Q06ETEH

HY3Y WATLNOH 5d ASSY IiHA|  dOGETE-H
WY W0 :
NOLLI4053d HIAWNN LHvd

1517 514vd

—_—

=
—

~
g KY-1

N D

E-v—'l.‘\ll'\“'.\ﬂ'l.ﬂ\.ﬂhcﬂal

E '

Figure 1: Bracket Installation
G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RRMNF290M Rev A

& B SPECIALTIES INC

&)

ANUF ACTU RER OF QUALITY RAILROAD PRODUCTS

BERWICK PENNSYLVAN A (570) TE2G801 P (570 T5E-0087

®°

MEXICO SPEC
NISSAN FRONTIER
'| REAR MNTG BRKTS

=

=
=
7

- [L DESIGN - ENGINEERING - MANUFACTURING

z

ECH &

7

BY (APPRVD

DATE

122223 [EMM| NP

REV|DESCRIFTION OF CHANGES
| A |REVISION A RELEASED

9

L

L]

ALL WELDS TO CONFORM
TOAWS D11

Figure 2: Gusset Installation

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29RRMNF290M Rev A

OPERATION AND SERVICE OF R-290M REAR MOUNTING KIT

2022-PRESENT NISSAN FRONTIER (MEXICO SPEC)

OPERATION AND SERVICE SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

A

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafna Industries
railgear equipment. Applicable railway company procedures and policies must
be adhered to.

Railway company rules governing rail travel must always be observed.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29RRMNF290M Rev A

[OPERATION AND SERVICE OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 2

below provides the Recommended Service Schedule and Table 3 provides Standard Fastener
Torque Values.

Table 2: Recommended Service Schedule

€ «w [
: : X238 >
Service Required S%T g > |2 |£
“zS= |5 |3 |t
SSRE Pz |2
el
Inspect front/rear mounting kit fasteners (re-torque if required) ViV |V
Table 3: Standard Fastener Torque Values
Fastener Size Torque Value (ft-lbs) Dry
1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
7/16” UNC Gr. 8 Fasteners 70
3/8” UNC Gr. 8 Fasteners 40
1/4" UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29RRMNF290M Rev A

[RAILGEAR SHIM RECOMMENDATIONS ]

When determining the amount of shim needed for proper mounting heights, the following
recommendations should be followed. Any questions outside of what is covered, please
contact Rafna’s service manager for all other inquiries.

e Shim should not exceed a combination of 6”.

¢ Any shim amount over 3” should have the “floating shims” tacked together as well as
the upper and lower shim tacked to the mounting bracket and railgear as shown
below.

o All welds should be painted when finished to prevent rusting.

i

FRONT AND
BACK

/ MOUNTING BRACKET

SHIM AMOUNT NOT
TO EXCEED &"

[
| I
L —
RATLGEAR SHIM

RAILGEAR UPPER g l //,:

CROSS FRAME

|

Hn

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-8-



